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1. SUMMARY OF SAR TEST REPORT

1.1 Test Details

Period of test 2009-02-25 to 2009-03-01
SN, HW and SW numbers of | SN: 004401/10/409383/2, HW: 0901, SW: v011.006.1, DUT: 13464
tested device SN: 004401/10/559039/8, HW: 0901, SW: V011.009, DUT: 13531

Batteries used in testing BP-6MT Sony, DUT: 13492,13493,13494, 13495
BP-6MT Samsung, DUT: 13490, 13491
Headsets used in testing HS-125, DUT: 13470, 13471

Other accessories used in -

testing
State of sample Prototype unit
Notes -

1.2 Maximum Results

The maximum measured SAR values for Head configuration and Body Worn configuration are
givenin section 1.2.1 and 1.2.2 respectively. The device conforms to the requirements of the
standard(s) when the maximum measured SAR value is less than or equal to the limit.

1.2.1 Head Configuration

Conducted Measured Scaled* SAR
Mode Ch / f(MHz) Position | SARvalue | SARvalue limit Result
power
(1g avg) (1gavg) | (1gavo)
32.5 dBm Left 0.88 1.6
kk ’
GSM850 251/848.8 ERP Cheek 0.785 W/kg W/kg W/kg PASSED
23.0 dBm Left, 0.69 1.6
WCDMA850 4233 /846.6 ERP Cheek 0.612 W/kg W/kg W/kg PASSED
3-slot 27.7 dBm Right, 0.96 1.6
GPRS1900% 661 /1880.0 EIRP Cheek 0.854 W/kg W/kg W/kg PASSED
9538/ 23.0 dBm Right, 0.83 1.6
kk
WCDMA1900 1907.6 EIRP Cheek 0.744 W/kg W/kg W/kg PASSED
SAR Report Type: RM-564
SD_SAR_0909 01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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1.2.2 Body Worn Configuration
. Measured Scaled* ..
Mode Ch / f(MHz) Coggvl:lztred Sg?;;ar;[lgn SAR value SAR value ?’1\5 2\%‘; Result
(19 avg) (19 avg)
GSM850** 251 /848.8 32.?R<:)Bm 2.2am 0.474W/kg | 0.53W/kg | 1.6 W/kg | PASSED
WCDMAS850 4233/ 846.6 ZS'ER(:)Bm 2.2cm 0.443W/kg | 0.50W/kg | 1.6 W/kg | PASSED
3-slot 27.7 dBm
GPRS1900%* 810/1909.8 EIRP 2.2am 0.466 W/kg | 0.52W/kg | 1.6 W/kg | PASSED
WCDMA1900** | 9538 /1907.6 ZSE(}Iglfm 2.2cm 0379W/kg | 0.42W/kg | 1.6 W/kg | PASSED

*SAR values are scaled up by 12% to cover measurement drift. As a consequence of this conservative scaling of
the SAR values, the contribution of measurement drift to the overall measurement uncertainty (Section 6) is
reduced to zero.

** SAR results duplicated from Salo_SAR_0909_08 for RM-424 / FCCID: LJPRM-424 / IC ID: 661E-RM424.

1.2.3 Maximum Drift

Maximum drift covered by
12% scaling up of the SAR values
0.5dB 0.48 dB

Maximum drift during measurements

1.2.4 Measurement Uncertainty

| Expanded Uncertainty (k=2) 95% + 25.8%
SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia

472




W
S,

TCC &
Sy S ’;:
lacwcx FINAS
Nokia ’5/////\\\\3‘ Finnish Accreditation Service
il L W T117 (EN ISO/IEC 17025)
2. DESCRIPTION OF THE DEVICE UNDER TEST
Device category Portable
Exposure environment General population / uncontrolled
. Transmitter
Modes‘of Bands Hoguldtion Duty Cycle Frequency Range
Operation Mode
(MHz)
850 824 - 849
GSM 1900 GMSK 1/8 1850 -1910
850 824 - 849
GPRS 1900 GMSK 1/8to03/8 1850 - 1910
850 824 - 849
EGPRS 1900 GMSK / 8PSK 1/8to 3/8 1850 — 1910
850 (Band V) 826 - 847
WCDMA 1900 (Band II) 1 1852 - 1908
BT 2450 GFSK 1 2402 - 2480

Outside of USA and Canada, the transmitter of the device is capable of operating also in
GSM/GPRS/EGPRS900, GSM/GPRS/EGPRS1800, and WCDMA2100 bands which are not part of this

filing.

This device has Dual Transfer Mode capability for use at the ear. Therefore, SAR for multi slot
GPRS mode was evaluated against the head profile of the phantom. Dual Transfer Mode is a
feature that utilises the multi-slot GPRS capability in this device; it allows simultaneous
transmission of voice and data during the same call, using the same transmitter and antenna.

This is a WCDMA HSUPA device. SAR tests for HSUPA mode have not been performed because
none of the HSUPA Sub-test modes has an average power > 0.25dB above the basic WCDMA
12.2kbps RMC mode. A report detailing the conducted HSUPA average power values is
submitted separately and summary values are presented in Appendix C of this report.

2.1 Description of the Antenna

The device has an internal antenna. The main cellular antenna is located at the top of the
device underneath the back surface.

SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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3. TEST CONDITIONS

3.1 Temperature and Humidity

Ambient temperature (°C): 19.9 to 22.9
Ambient humidity (RH %): 28 to 45

3.2 Test Signal, Frequencies and Output Power

The device was put into operation by using a call tester. Communication between the device
and the call tester was established by air link.

The device output power was set to maximum power level for all tests; a fully charged battery
was used for every test sequence.

The transmission mode of the device in all WCDMA tests was configured to 12.2kbps RMC with
all TPC bits set as “1”.

When testing GSM/GPRS/EGPRS modes, comparative 1-slot, 2-slot and 3-slot SAR measurements

are initially made for the same test configuration and the same frequency to determine which
mode has the highest SAR value i.e. the highest average power. These comparative tests are
extremely accurate in finding the highest average power mode as the device does not change
it's position or frequency during these tests. Once the highest average power/highest SAR
mode has been determined, full SAR testing then takes place in the identified mode. When
inspecting the conducted power levels given in the Results tables (Section 7) to identify the
maximum SAR case, allowance must be made for the number of transmit slots. Head SAR
checking in 8PSK EGPRS mode was subsequently performed in the maximum SAR test
configuration for GSM/GPRS.

In all operating bands the measurements were performed on lowest, middle and highest
channels.

The radiated output power of the device was measured by a separate test laboratory on the
same unit(s) as used for SAR testing. The results are given in the EMC report supporting this
application.

There are two manufacturers for the BP-6MT battery - Sony and Samsung. The SAR performance

with the Sony battery has been fully evaluated, whilst only checking SAR tests for the Samsung
battery were performed for the maximum mode in each band; these checking tests were in 3

channels for the maximum SAR test configuration in both Head and Body. This test reduction is
valid as the alternative battery will not change the maximum SAR test configuration, but could
change the variation of SAR with frequency.

SAR Report Type: RM-564
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Some of the SAR results, SAR plots and test details given in this report are duplicated from the
earlier report Salo_SAR_0909_08 for RM-424 / FCC ID: LJPRM-424 / ICID: 661E-RM424. The
difference between RM-424 and RM-564 is that RM-564 has had the WCDMA900 components
removed and the WCDMA850 components added.

4. DESCRIPTION OF THE TEST EQUIPMENT

4.1 Measurement System and Components

The measurements were performed using an automated near-field scanning system, DASY4,
manufactured by Schmid & Partner Engineering AG (SPEAG) in Switzerland. The SAR
extrapolation algorithm used in all measurements was the ‘advanced extrapolation’ algorithm.

The following table lists calibration dates of SPEAG components:

Test Equipment Serial Number c?:?;?\g?n Calibration expiry
DAE 4 555 12 months 2009-11
DAE 4 793 12 months 2009-04
E-field Probe ES3DV3 3131 12 months 2010-02
E-field Probe ES3DV6 3165 12 months 2009-04
Dipole Validation Kit, D835V2 480 24 months 2009-05
Dipole Validation Kit, D1900V2 5d030 24 months 2010-01
DASY4 software Version 4.7 - -
Additional test equipment used in testing:
Test Equipment Model Serial Number C?:?;?\g?n Ca::)t:'r)?rt;on

Signal Generator SMLO3 101265 12 months 2009-07
Amplifier ZHL-42 (SMA) N072095-5 12 months 2009-07
Power Meter NRVS 849305/028 12 months 2009-07
Power Sensor NRV-Z32 839176/020 12 months 2009-07
Call Tester (MU 200 101111 - -
Call Tester (MU 200 104983 - -
Vector Network Analyzer 8753E US38432928 12 months 2009-07
Dielectric Probe Kit 85070B US33020420 - -

SAR Report Type: RM-564
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4.1.1 Isotropic E-field Probe Type ES3DV3

Construction Symmetrical design with triangular core
Interleaved sensors
Built-in shielding against static charges
PEEK enclosure material (resistant to organic solvents, e.q., butyl

diglycol)
Calibration Calibration certificate in Appendix C
Frequency 10 MHz to 4 GHz (dosimetry); Linearity: = 0.2 dB (30 MHz to 4 GHz)
Directivity + (0.2 dB in HSL (rotation around probe axis)
+ 0.3 dB in HSL (rotation normal to probe axis)
Dynamic Range 5 pW/g to > 100 mW/g; Linearity: + 0.2 dB
Dimensions Overall length: 330 mm

Tip length: 20 mm

Body diameter: 12 mm

Tip diameter: 3.9 mm

Distance from probe tip to dipole centers: 2.0 mm
Application General dosimetry up to 4 GHz

Compliance tests of mobile phones

Fast automatic scanning in arbitrary phantoms

4.2 Phantoms

The phantom used for all tests i.e. for both system checks and device testing, was the twin-
headed "SAM Phantom", manufactured by SPEAG. The phantom conforms to the requirements
of IEEE 1528 - 2003.

System checking was performed using the flat section, whilst Head SAR tests used the left and
right head profile sections. Body SAR testing also used the flat section between the head
profiles.

The SPEAG device holder (see Section 5.1) was used to position the device in all tests whilst a
tripod was used to position the validation dipoles against the flat section of phantom.

SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia

8/72



\\\‘\”|”I'//,

Nt LY,
I CC = FINAS
Nokia %,////\\\/\\3: Finnish Accreditation Service

“hufr N T117 (EN ISO/IEC 17025)

4.3 Tissue Simulants

Recommended values for the dielectric parameters of the tissue simulants are given in IEEE
1528 - 2003 and FCC Supplement C to OET Bulletin 65. All tests were carried out using simulants
whose dielectric parameters were within + 5% of the recommended values. All tests were
carried out within 24 hours of measuring the dielectric parameters.

The depth of the tissue simulant was 15.0 = 0.5 cm measured from the ear reference point
during system checking and device measurements.

4.3.1 Tissue Simulant Recipes

The following recipe(s) were used for Head and Body tissue simulant(s):

800MHz band
. Head Body
Ingredient (% by weight) (% by weight)
Deionised Water 51.50 69.25
Tween 20 47.35 30.00
Salt 1.15 0.75
1900MHz band
. Head Body
gL (% by weight) (% by weight)
Deionised Water 54.50 70.25
Tween 20 45.23 2941
Salt 0.27 0.34

SD_SAR_0909_01
Applicant: Nokia Corporation
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4.3.2 System Checking

The manufacturer calibrates the probes annually. Dielectric parameters of the tissue simulants
were measured every day using the dielectric probe kit and the network analyser. A system
check measurement was made following the determination of the dielectric parameters of the
simulant, using the dipole validation kit. A power level of 250 mW was supplied to the dipole
antenna, which was placed under the flat section of the twin SAM phantom. The system
checking results (dielectric parameters and SAR values) are given in the table below.

System checking, head tissue simulant

SAR [W/kg], Dielectric Parameters Temp
f[MHz] Description 1g &r c [S/m] [°d]
Reference result 2.29 41.6 0.90
+ 10% window 2.06 -2.52
2009-02-25 2.50 40.4 0.91 21.0
835 2009-02-26 2.48 40.6 0.91 21.0
Reference result 10.2 38.5 1.46
+ 10% window 92-11.2
1900 2009-02-26 10.4 38.0 1.47 21.0
2009-03-01 10.7 38.1 1.48 21.0

System checking, body tissue simulant

SAR [W/kg], Dielectric Parameters Temp
f[MHz] Description 1g &r c [S/m] [°d]
Reference result 9.62 53.1 1.54
+ 10% window 8.66 - 10.58
1900 2009-02-27 10.0 52.1 1.54 21.0

Plots of the system checking scans are given in Appendix A.

SAR Report Type: RM-564
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4.3.3 Tissue Simulants used in the Measurements

Head tissue simulant measurements
f Dielectric Parameters Temp
[MHzZ] Description & o [S/m] [°C]
Recommended value 41.5 0.90
+ 5% window 39.4-43.6 | 0.86-0.95
2009-02-25 40.5 0.91 21.0
836 2009-02-26 40.6 0.92 21.0
Recommended value 40.0 1.40
+ 5% window 38.0-42.0 | 133-147
1880 2009-02-26 38.1 1.45 21.0
2009-03-01 38.2 1.46 21.0
Body tissue simulant measurements
f Dielectric Parameters Temp
[MHzZ] Description &r c [S/m] [°C]
Recommended value 55.2 0.97
+ 5% window 52.4-58.0 | 0.92-1.02
2009-02-25 52.9 0.99 21.0
836 2009-02-26 52.9 0.99 21.0
Recommended value 53.3 1.52
+ 5% window 50.6 - 56.0 1.44 -1.60
1880 2009-02-27 52.1 1.53 21.0
SAR Report Type: RM-564
SD_SAR 0909 01
Applicant: Nokia Corporation
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5. DESCRIPTION OF THE TEST PROCEDURE

5.1 Device Holder

The device was placed in the device holder (illustrated below) that is supplied by SPEAG as an
integral part of the Dasy system.

Device holder supplied by SPEAG

A Nokia designed spacer (illustrated below) was used to position the device within the SPEAG
holder. The spacer positions the device so that the holder has minimal effect on the test results
but still holds the device securely. The spacer was removed before the tests.

Nokia spacer

5.2 Test Positions
5.2.1 Against Phantom Head

Measurements were made in “cheek” and “tilt” positions on both the left hand and right hand
sides of the phantom.

The positions used in the measurements were according to IEEE 1528 - 2003 "IEEE
Recommended Practice for Determining the Peak Spatial-Average Specific Absorption Rate
(SAR) in the Human Head from Wireless Communications Devices: Measurement Techniques".

SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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5.2.2 Body Worn Configuration

The device was placed in the SPEAG holder using the Nokia spacer and placed below the flat
section of the phantom. The distance between the device and the phantom was kept at the
separation distance indicated in Section 1.2.2 using a separate flat spacer that was removed
before the start of the measurements. The device was oriented with its back facing the
phantom since this orientation gives higher results.

5.3 Scan Procedures

First, area scans were used for determination of the field distribution. Next, a zoom scan, a
minimum of 5x5x7 points covering a volume of at least 30x30x30mm, was performed around
the highest E-field value to determine the averaged SAR value. Drift was determined by
measuring the same point at the start of the area scan and again at the end of the zoom scan.

5.4 SAR Averaging Methods

The maximum SAR value was averaged over a cube of tissue using interpolation and
extrapolation.

The interpolation, extrapolation and maximum search routines within Dasy4 are all based on

the modified Quadratic Shepard’s method (Robert J. Renka, "Multivariate Interpolation Of Large

Sets Of Scattered Data”, University of North Texas ACM Transactions on Mathematical Software,
vol. 14, no. 2, June 1988, pp. 139-148).

The interpolation scheme combines a least-square fitted function method with a weighted
average method. A trivariate 3-D / bivariate 2-D quadratic function is computed for each
measurement point and fitted to neighbouring points by a least-square method. For the zoom
scan, inverse distance weighting is incorporated to fit distant points more accurately. The
interpolating function is finally calculated as a weighted average of the quadratics.

In the zoom scan, the interpolation function is used to extrapolate the Peak SAR from the
deepest measurement points to the inner surface of the phantom.

SAR Report Type: RM-564
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6. MEASUREMENT UNCERTAINTY

Table 6.1 — Measurement uncertainty evaluation

Section
Uncertainty Component inteee | 1Ok | Prob ) p G G\ v
1528 (%) Dist (%)

Measurement System
Probe Calibration E2.1 +5.9 N 1 1 +5.9 ©
Axial Isotropy E2.2 +4.7 R V3 | (1-g)2 | £19 |
Hemispherical Isotropy E2.2 +9.6 R \3 (cp)/2 +3.9 0
Boundary Effect E2.3 +1.0 R \3 1 406 | o
Linearity E2.4 +4.7 R \3 1 127 | o
System Detection Limits E2.5 +1.0 R \3 1 106 | o
Readout Electronics E2.6 +1.0 N 1 1 +1.0 ©
Response Time E2.7 +0.8 R \3 1 105 | o
Integration Time 28 | +2.6 R \3 1 +15 | o
RF Ambient Conditions - Noise E6.1 +3.0 R \3 1 +1.7 ©
RF Ambient Conditions - Reflections E6.1 +3.0 R \3 1 +1.7 0
Probe Positioner Mechanical Tolerance E6.2 +0.4 R \3 1 +0.2 ©
Probe Positioning with respect to £6.3 129 R 3 1 117 "
Phantom Shell
Extrapolation, interpolation and
Integration Algorithms for Max. SAR E5 +3.9 R \3 1 +2.3 ©
Evaluation
Test sample Related
Test Sample Positioning E4.2 +6.0 N 1 1 +6.0 | 11
Device Holder Uncertainty E4.1 +5.0 N 1 1 +5.0 7
Output Power Variation - SAR drift 6.6.3 +0.0 R V3 1 +0.0
measurement
Phantom and Tissue Parameters
Phgntom Uncertainty (shape and £3.1 140 R 3 1 123 -
thickness tolerances)
Conductivity Target - tolerance E3.2 +5.0 R \3 0.64 +1.8 o
Conductivity - measurement uncertainty E3.3 +5.5 N 1 0.64 +3.5 5
Permittivity Target - tolerance E3.2 +5.0 R \3 0.6 +1.7 0
Permittivity - measurement uncertainty E3.3 +2.9 N 1 0.6 +1.7 5
Combined Standard Uncertainty RSS +129 | 116
Coverage Factor for 95% =2
Expanded Uncertainty +25.8

SAR Report Type: RM-564
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7. RESULTS
The measured Head SAR values for the test device are tabulated below:
850MHz Head SAR results
SAR, averaged over 1g (W/kg)
Option used Test configuration Ch128 Ch 190 Ch 251
824.2 MHz 836.6 MHz 848.8 MHz
GSM Conducted Power 32.5 dBm 32.5 dBm 32.5 dBm
Left Cheek 0.562 0.713 0.785
BP-6MT Tilt - 0.371 -
sony Right Cheek - 0.650 -
Tilt - 0.354 -
2-slot GPRS Conducted Power - 29.5 dBm -
Left Cheek - 0.664 -
BP-6MT Tilt - - -
sony Right Cheek - - -
Tilt - - -
3-slot GPRS Conducted Power - 27.7 dBm -
Left Cheek - 0.667 -
BP-6MT Tilt - - -
Sony Right Cheek - - -
Tilt - - -
el Conducted Power - - 26.5 dBm
8PSK EGPRS
Left Cheek - - 0.068
BP-6MT Tilt - - -
Sony Right Cheek - - -
Tilt - - -
SAR, averaged over 1g (W/kg)
Option used Test configuration Ch 4132 Ch 4175 Ch 4233
826.4 MHz 835.0 MHz 846.6 MHz
WC(DMA Conducted Power 23.0 dBm 23.0 dBm 23.0 dBm
Left Cheek 0.516 0.578 0.612
BP-6MT Tilt - 0.357 -
sony Right Cheek - 0.538 -
Tilt - 0.360 -
GSM
BP-6MT Left, Cheek 0.413 0.536 0.599
Samsung
SAR Report Type: RM-564
SD_SAR_0909 01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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1900MHz Head SAR results
SAR, averaged over 1g (W/kg)
Option used Test configuration Ch 512 Ch 661 Ch 810
1850.2 MHz | 1880.0 MHz | 1909.8 MHz
GSM Conducted Power - 29.5 dBm -
Left Cheek - 0.356 -
BP-6MT Tilt - - -
Sony Right Cheek - - -
Tilt - - -
2-slot GPRS Conducted Power - 29.5 dBm -
Left Cheek - 0.673 -
BP-6MT Tilt - - -
sony Right Cheek - - -
Tilt - - -
3-slot GPRS Conducted Power 27.7 dBm 27.7 dBm 27.7 dBm
Left Cheek - 0.691 -
BP-6MT Tilt - 0.716 -
Sony Right Cheek 0.774 0.854 0.853
Tilt - 0.799 -
8P:I;S|:g:'RS Conducted Power - 23.7 dBm -
Left Cheek - - -
BP-6MT Tilt - - -
sony Right Cheek - 0.281 -
Tilt - - -
SAR, averaged over 1g (W/kg)
Option used Test configuration Ch 9262 Ch 9400 Ch 9538
1852.4 MHz | 1880.0 MHz | 1907.6 MHz
WC(DMA Conducted Power 23.0 dBm 23.0 dBm 23.0 dBm
Left Cheek 0.574
BP-6MT Tilt 0.588
sony Right Cheek 0.712 0.696 0.744
Tilt 0.644
3-slot GPRS
BP-6MT Right, Cheek 0.767 0.826 0.828
Samsung
SAR Report Type: RM-564
SD_SAR_0909 01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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The measured Body SAR values for the test device are tabulated below:

850MHz Body SAR results
SAR, averaged over 1g (W/kg)
Option used | Device orientation Test Ch 128 Ch 190 Ch 251
configuration 824.2 MHz 836.6 MHz 848.8 MHz
Conducted
GSM Power 32.5 dBm 32.5 dBm 32.5 dBm
Display facing Without headset - - -
BP-6MT phantom Headset HS-125 - - -
Sony Back facing Without headset 0.362 0.425 0.474
phantom Headset HS-125 - 0.322 -
SAR, averaged over 1g (W/kg)
Option used | Device orientation Test Ch 4132 Ch 4175 Ch 4233
configuration 826.4 MHz 835.0 MHz 846.6 MHz
Conducted
WCDMA Power 23.0 dBm 23.0 dBm 23.0 dBm
Display facing Without headset - - -
BP-6MT phantom Headset HS-125 - - -
Sony Back facing Without headset 0.351 0.424 0.443
phantom Headset HS-125 - 0.308 -
GSM
BP-6MT Back facing phantom | Without headset 0.146 0.190 0.244
Samsung
SAR Report Type: RM-564
SD_SAR_0909 01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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1900MHz Body SAR results
SAR, averaged over 1g (W/kg)
Option used | Device orientation Test Ch 512 Ch 661 Ch 810
configuration 1850.2 MHz | 1880.0 MHz | 1909.8 MHz
Conducted
3-slot GPRS Power 27.7 dBm 27.7 dBm 27.7 dBm
Display facing Without headset - - -
BP-6MT phantom Headset HS-125 - - -
Sony Back facing Without headset 0.419 0.439 0.447
phantom Headset HS-125 - 0.438 -
SAR, averaged over 1g (W/kg)
Option used | Device orientation Test Ch 9262 Ch 9400 Ch 9538
configuration 1852.4MHz | 1880.0MHz | 1907.6 MHz
Conducted
WCDMA Power 23.0 dBm 23.0 dBm 23.0 dBm
Display facing Without headset - - -
BP-6MT phantom Headset HS-125 - - -
Sony Back facing Without headset 0.370 0.374 0.379
phantom Headset HS-125 - 0.342 -
3-slot GPRS
BP-6MT Back facing phantom | Without headset 0.412 0.438 0.466
Samsung

Plots of the Measurement scans are given in Appendix B.

Note: with the exception of WCDMA850, all the results tabulated above are duplicated from
Salo_SAR_0909_08 for RM-424 / FCC ID: LJPRM-424 [ ICID: 661E-RM424.

SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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APPENDIX A: SYSTEM CHECKING SCANS

SAR Report Type: RM-564
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Date/Time: 2009-02-25 7:57:49
Test Laboratory: TCC Nokia
Type: D835V2; Serial: D835V2 - SN:480

Communication System: (W835

Frequency: 835 MHz; Duty Cycle: 1:1

Medium: HSL850; Medium Notes: 20.3 C

Medium parameters used: f = 835 MHz; 0 = 0.912 mho/m; & = 40.4; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131; Probe Notes:

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 172

d=15mm, Pin=250mW/Area Scan (61x81x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 2.64 mW/g

d=15mm, Pin=250mW/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 54.7 V/m
Peak SAR (extrapolated) = 3.82 W/kg

SAR(1 g) =2.5 mW/g
SAR(10 g) =1.62 mW/g
Power Drift =-0.016 dB

Maximum value of SAR (measured) = 2.72 mW/g

mlg

2.72

2.22

1.72

1.23 @ a

0.728

0.230
SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-26 08:13:35
Test Laboratory: TCC Nokia

Type: D835V2; Serial: D835V2 - SN:480

Communication System: (W835

Frequency: 835 MHz; Duty Cycle: 1:1

Medium: HSL850; Medium Notes: 20.5 C

Medium parameters used: f = 835 MHz; 0 = 0.914 mho/m; & = 40.6; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

d=15mm, Pin=250mW/Area Scan (61x81x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 2.64 mW/g

d=15mm, Pin=250mW/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 54.9 V/m
Peak SAR (extrapolated) = 3.76 W/kg

SAR(1 g) = 2.48 mW/g
SAR(10 g) = 1.6 mW/g
Power Drift =-0.057 dB

Maximum value of SAR (measured) = 2.69 mW/g

mi¥¥lg
2.69

z2.20

1.70

1.21

0.718

0.225

SAR Report Type: RM-564
SD_SAR_0909_01

Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-26 10:53:14
Test Laboratory: TCC Nokia
Type: D1900V2; Serial: D1900V2 - SN:5d030

Communication System: C(W1900

Frequency: 1900 MHz; Duty Cycle: 1:1

Medium: HSL1900; Medium Notes: 20.9C

Medium parameters used: f = 1900 MHz; 0 = 1.47 mho/m; & = 38; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

d=15mm, Pin=250mW/Area Scan (61x81x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 12.2 mW/g

d=15mm, Pin=250mW/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 90.6 V/m
Peak SAR (extrapolated) = 19.7 W/kg

SAR(1 g) =10.4 mW/g
SAR(10 g) =5.33 mW/g
Power Drift = 0.027 dB

Maximum value of SAR (measured) =11.7 mW/g

m¥ig
1.7

9.40

7.10

4.80

2.50

0.201

SAR Report Type: RM-564
SD_SAR_0909_01

Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-03-01 11:39:23
Test Laboratory: TCC Nokia
Type: D1900V2; Serial: D1900V2 - SN:5d030

Communication System: C(W1900

Frequency: 1900 MHz; Duty Cycle: 1:1

Medium: HSL1900; Medium Notes: 21.3C

Medium parameters used: f = 1900 MHz; ¢ = 1.48 mho/m; & = 38.1; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

d=15mm, Pin=250mW/Area Scan (61x81x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 12.4 mW/g

d=15mm, Pin=250mW/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 91.6 V/m
Peak SAR (extrapolated) = 20.4 W/kg

SAR(1 g) =10.7 mW/g
SAR(10 g) = 5.48 mW/g
Power Drift = -0.002 dB

Maximum value of SAR (measured) =12.1 mW/g

m¥ig
12.1

9.72

7.34

4.97

z2.59

0.209

SAR Report Type: RM-564
SD_SAR_0909_01
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Date/Time: 2009-02-27 10:49:10
Test Laboratory: TCC Nokia
Type: D1900V2; Serial: D1900V2 - SN:5d030

Communication System: C(W1900

Frequency: 1900 MHz; Duty Cycle: 1:1

Medium: BSL1900; Medium Notes: 20.8C

Medium parameters used: f = 1900 MHz; ¢ = 1.54 mho/m; & = 52.1; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.23, 5.23, 5.23); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

d=15mm, Pin=250mW/Area Scan (61x81x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 12.0 mW/g

d=15mm, Pin=250mW/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 86.5 V/m
Peak SAR (extrapolated) = 18.5 W/kg

SAR(1 g) =10 mW/g
SAR(10 g) =5.18 mW/g
Power Drift = 0.026 dB

Maximum value of SAR (measured) =11.3 mW/g

m¥fg
11.3

9.08

6.86

4.64

z2.42

0.198

SAR Report Type: RM-564
SD_SAR_0909 01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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APPENDIX B: MEASUREMENT SCANS

SAR Report Type: RM-564
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Date/Time: 2009-02-26 09:52:09
Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: GSM850

Frequency: 848.8 MHz; Duty Cycle: 1:8.3

Medium: HSL850; Medium Notes: 20.5 C

Medium parameters used: f = 849 MHz; 0 = 0.922 mho/m; & = 40.5; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - High - BP-6MT Sony/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.830 mW/g

Cheek position - High - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,

dz=5mm
Reference Value = 23.1 V/m
Peak SAR (extrapolated) = 1.03 W/kg

SAR(1 g) = 0.785 mW/g
SAR(10 g) = 0.548 mW/g
Power Drift = -0.099 dB

Maximum value of SAR (measured) = 0.831 mW/g

m¥lg 1g/10g Averaged SAR
0.831 SAR; Zoom Sean:Vale Alomg Z, X=2, =2

P N
0.678 g . " \

0.525 fj/i

0.372 y \

4 ’ \
0.219 g 0z
—

0.066 0.005 omo nms mU. 20 0.0zs 0.030 0
SAR Report Type: RM-564
SD_SAR_0909_01
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Date/Time: 2009-02-26 10:18:26
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: GSM850

Frequency: 836.6 MHz; Duty Cycle: 1:8.3

Medium: HSL850; Medium Notes: 20.5 C

Medium parameters used: f = 837 MHz; 6 = 0.916 mho/m; & = 40.6; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Tilt position - Middle - BP-6MT Sony/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.397 mW/g

Tilt position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value = 20.5 V/m

Peak SAR (extrapolated) = 0.497 W/kg

SAR(1 g) =0.371 mW/g
SAR(10 g) = 0.262 mW/g
Power Drift = -0.292 dB

Maximum value of SAR (measured) = 0.395 mW/g

m¥¥lg
0.395

0.323

0.251 @ ;

0.179 y
0.107 i o

0.035

SAR Report Type: RM-564
SD_SAR_0909_01
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Date/Time: 2009-02-26 10:47:34
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: GSM850

Frequency: 836.6 MHz; Duty Cycle: 1:8.3

Medium: HSL850; Medium Notes: 20.5 C

Medium parameters used: f = 837 MHz; 6 = 0.916 mho/m; & = 40.6; p = 1000 kg/m3
Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - Middle - BP-6MT Sony/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.689 mW/g

Cheek position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value = 21.1 V/m

Peak SAR (extrapolated) = 0.911 W/kg

SAR(1 g) = 0.650 mW/g
SAR(10 g) = 0.449 mW/g
Power Drift = 0.185 dB

Maximum value of SAR (measured) = 0.679 mW/g

mi¥¥lg
0.679

0.5565

0.431 /

0.306

&)

0.182

0.058

SAR Report Type: RM-564
SD_SAR_0909_01
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Date/Time: 2009-02-26 10:35:16
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: GSM850

Frequency: 836.6 MHz; Duty Cycle: 1:8.3

Medium: HSL850; Medium Notes: 20.5 C

Medium parameters used: f = 837 MHz; 6 = 0.916 mho/m; & = 40.6; p = 1000 kg/m3
Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Tilt position - Middle - BP-6MT Sony/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.401 mW/g

Tilt position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value =19.5 V/m

Peak SAR (extrapolated) = 0.578 W/kg

SAR(1 g) = 0.354 mW/g
SAR(10 g) = 0.242 mW/g
Power Drift = -0.295 dB

Maximum value of SAR (measured) = 0.375 mW/g

mi¥¥lg
0.375

0.305
0.235 @
0.165

0.095

0.025

SAR Report Type: RM-564
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Date/Time: 2009-02-26 09:09:06
Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: 2-slot GPRS850

Frequency: 836.6 MHz; Duty Cycle: 1:4.2

Medium: HSL850; Medium Notes: 20.5 C

Medium parameters used: f = 837 MHz; 6 = 0.916 mho/m; & = 40.6; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - Middle - BP-6MT Sony/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.704 mW/g

Cheek position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,

dz=5mm
Reference Value = 21.6 V/m
Peak SAR (extrapolated) = 0.930 W/kg

SAR(1 g) = 0.664 mW/g
SAR(10 g) = 0.455 mW/g
Power Drift = 0.059 dB

Warning: Maximum averaged SAR over 10 g is located on the boundary of the measurement cube. This cube might not incorporate the absolute averaged
SAR. Please consider a refinement of the Area Scan measurement.
Maximum value of SAR (measured) = 0.710 mW/g

m¥¥lg
0.710

0.579

0.447

0.316

0.154

0.053

SAR Report Type: RM-564
SD_SAR_0909_01
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Date/Time: 2009-02-26 09:22:26
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: 3-slot GPRS850

Frequency: 836.6 MHz; Duty Cycle: 1:2.8

Medium: HSL850; Medium Notes: 20.5 C

Medium parameters used: f = 837 MHz; 6 = 0.916 mho/m; & = 40.6; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - Middle - BP-6MT Sony/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.693 mW/g

Cheek position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value = 21.6 V/m

Peak SAR (extrapolated) = 0.937 W/kg

SAR(1 g) = 0.667 mW/g
SAR(10 g) = 0.459 mW/g
Power Drift = -0.029 dB

Maximum value of SAR (measured) = 0.693 mW/g

mi¥¥lg
0.693

0.565

0.437

0.310

0.182

0.054

SAR Report Type: RM-564
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Date/Time: 2009-02-26 12:00:47
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: 1-slot 8PSK EGPRS850

Frequency: 849 MHz; Duty Cycle: 1:8.3

Medium: HSL850; Medium Notes: 20.5 C

Medium parameters used: f = 849 MHz; 6 = 0.922 mho/m; & = 40.5; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - High - BP-6MT Sony/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.072 mW/g

Cheek position - High - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value = 6.98 V/m

Peak SAR (extrapolated) = 0.096 W/kg

SAR(1 g) = 0.068 mW/g
SAR(10 g) = 0.047 mW/g
Power Drift = -0.044 dB

Maximum value of SAR (measured) = 0.073 mW/g

mi¥¥lg
0.073

0.060

) 4

0.046

&

0.033

0.019 &

0.006

SAR Report Type: RM-564
SD_SAR_0909_01

Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-25 11:15:55
Test Laboratory: TCC Nokia

Type: RM-564; Serial: 004401/10/559039/8

Communication System: WCDMAS850

Frequency: 846.6 MHz; Duty Cycle: 1:1

Medium: HSL850; Medium Notes: 20.3 C

Medium parameters used: f = 847 MHz; 0 = 0.918 mho/m; & = 40.4; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131; Probe Notes:

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 172

Cheek position - High - BP-6MT Sony/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.644 mW/g

Cheek position - High - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value =19.9 V/m

Peak SAR (extrapolated) = 0.844 W/kg

SAR(1 g) =0.612 mW/g
SAR(10 g) = 0.421 mW/g
Power Drift = 0.003 dB

Maximum value of SAR (measured) = 0.652 mW/g

m¥ig

0.652

0.532

0.412

L&
0.291
»

0171

0.051
SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-25 10:20:11
Test Laboratory: TCC Nokia

Type: RM-564; Serial: 004401/10/559039/8

Communication System: WCDMAS850

Frequency: 835 MHz; Duty Cycle: 1:1

Medium: HSL850; Medium Notes: 20.3 C

Medium parameters used: f = 835 MHz; 0 = 0.912 mho/m; & = 40.4; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131; Probe Notes:

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 172

Tilt position - Middle/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.390 mW/g

Tilt position - Middle/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm, dz=5mm
Reference Value =19.7 V/m
Peak SAR (extrapolated) = 0.484 W/kg

SAR(1 g) = 0.357 mW/g
SAR(10 g) = 0.250 mW/g
Power Drift =-0.276 dB

Maximum value of SAR (measured) = 0.377 mW/g

mWig
0.377
0.308
0.239
451 4 B
017 - -
y
y
0.102 Y
0.033
SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-25 10:49:41
Test Laboratory: TCC Nokia

Type: RM-564; Serial: 004401/10/559039/8

Communication System: WCDMAS850

Frequency: 835 MHz; Duty Cycle: 1:1

Medium: HSL850; Medium Notes: 20.3 C

Medium parameters used: f = 835 MHz; 0 = 0.912 mho/m; & = 40.4; p = 1000 kg/m3
Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131; Probe Notes:

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 172

Cheek position - Middle - BP-6MT Sony/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.575 mW/g

Cheek position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value = 18.6 V/m

Peak SAR (extrapolated) = 0.754 W/kg

SAR(1 g) =0.538 mW/g
SAR(10 g) = 0.370 mW/g
Power Drift = -0.098 dB

Maximum value of SAR (measured) = 0.576 mW/g

mWlg

0.576

0.471

0.365

0.260

0.154

0.049
SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-25 10:36:41
Test Laboratory: TCC Nokia

Type: RM-564; Serial: 004401/10/559039/8

Communication System: WCDMAS850

Frequency: 835 MHz; Duty Cycle: 1:1

Medium: HSL850; Medium Notes: 20.3 C

Medium parameters used: f = 835 MHz; 0 = 0.912 mho/m; & = 40.4; p = 1000 kg/m3
Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131; Probe Notes:

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 172

Tilt position - Middle - BP-6MT Sony/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.392 mW/g

Tilt position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value =18.9 V/m

Peak SAR (extrapolated) = 0.492 W/kg

SAR(1 g) = 0.360 mW/g
SAR(10 g) = 0.250 mW/g
Power Drift =-0.273 dB

Maximum value of SAR (measured) = 0.383 mW/g

mlg

0.383

0.313

0.243

0.174

0.104

0.034
SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-26 11:41:11
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: GSM850

Frequency: 848.8 MHz; Duty Cycle: 1:8.3

Medium: HSL850; Medium Notes: 20.5 C

Medium parameters used: f = 849 MHz; 0 = 0.922 mho/m; & = 40.5; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.7, 5.7, 5.7); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - High - BP-6MT Samsung/Area Scan (41x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.626 mW/g

Cheek position - High - BP-6MT Samsung/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm,
dy=7.5mm, dz=bmm

Reference Value = 21.8 V/m

Peak SAR (extrapolated) = 0.846 W/kg

SAR(1 g) = 0.599 mW/g
SAR(10 g) = 0.407 mW/g
Power Drift = -0.051 dB

Maximum value of SAR (measured) = 0.649 mW/g

m¥¥fg
0.649

0.530

0.411

0.291

0.172 k >

0.053

SAR Report Type: RM-564
SD_SAR_0909_01

Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-26 15:25:32
Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: GSM1900

Frequency: 1880 MHz; Duty Cycle: 1:8.3

Medium: HSL1900; Medium Notes: 20.9C

Medium parameters used: f = 1880 MHz; 0 = 1.45 mho/m; & = 38.1; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - Middle - BP-6MT Sony/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.392 mW/g

Cheek position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value =12.7 V/m

Peak SAR (extrapolated) = 0.543 W/kg

SAR(1 g) = 0.356 mW/g
SAR(10 g) = 0.207 mW/g
Power Drift =-0.279 dB

Maximum value of SAR (measured) = 0.390 mW/g

mi¥¥lg
0.390

0.314

0.237

0.161

0.084

0.008

SAR Report Type: RM-564
SD_SAR_0909_01

Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-26 15:41:55
Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: 2-slot GPRS1900

Frequency: 1880 MHz; Duty Cycle: 1:4.2

Medium: HSL1900; Medium Notes: 20.9C

Medium parameters used: f = 1880 MHz; 0 = 1.45 mho/m; & = 38.1; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - Middle - BP-6MT Sony/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.716 mW/g

Cheek position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value =17.1 V/m

Peak SAR (extrapolated) = 1.03 W/kg

SAR(1 g) =0.673 mW/g
SAR(10 g) = 0.391 mW/g
Power Drift =-0.043 dB

Maximum value of SAR (measured) = 0.749 mW/g

m¥¥fg
0.749

0.602

0.456

0.309
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SAR Report Type: RM-564
SD_SAR_0909_01

Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-26 15:56:19
Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: 3-slot GPRS1900

Frequency: 1880 MHz; Duty Cycle: 1:2.8

Medium: HSL1900; Medium Notes: 20.9C

Medium parameters used: f = 1880 MHz; 0 = 1.45 mho/m; & = 38.1; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - Middle - BP-6MT Sony/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.774 mW/g

Cheek position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value =17.1 V/m

Peak SAR (extrapolated) = 1.10 W/kg

SAR(1 g) = 0.691 mW/g
SAR(10 g) = 0.400 mW/g
Power Drift = 0.019 dB

Maximum value of SAR (measured) = 0.761 mW/g

m¥¥lg
0.761

0.612

0.462

0.313

0.163

0.014

SAR Report Type: RM-564
SD_SAR_0909_01

Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-26 16:11:52
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: 3-slot GPRS1900

Frequency: 1880 MHz; Duty Cycle: 1:2.8

Medium: HSL1900; Medium Notes: 20.9C

Medium parameters used: f = 1880 MHz; 0 = 1.45 mho/m; & = 38.1; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Tilt position - Middle - BP-6MT Sony/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.806 mW/g

Tilt position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value = 20.4 V/m

Peak SAR (extrapolated) = 1.20 W/kg

SAR(1 g) =0.716 mW/g
SAR(10 g) = 0.398 mW/g
Power Drift =-0.212 dB

Maximum value of SAR (measured) = 0.792 mW/g

m¥¥lg
0.792
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0.481

0.326

0.170

0.015

SAR Report Type: RM-564
SD_SAR_0909_01

Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: 3-slot GPRS1900
Frequency: 1880 MHz; Duty Cycle: 1:2.8
Medium: HSL1900; Medium Notes: 20.9C

Date/Time: 2009-02-26 16:41:33

Medium parameters used: f = 1880 MHz; 0 = 1.45 mho/m; & = 38.1; p = 1000 kg/m3

Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - Middle - BP-6MT Sony/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.928 mW/g

Cheek position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,

dz=5mm
Reference Value = 18.4 V/m
Peak SAR (extrapolated) = 1.40 W/kg

SAR(1 g) = 0.854 mW/g
SAR(10 g) = 0.485 mW/g
Power Drift = 0.281 dB

Maximum value of SAR (measured) = 0.936 mW/g

m¥lg 1g/10g Averaged SAR
0.936 SAR; Zoom Sean:Vale Alomg Z, X=2, =2
nak
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o
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0.385 o ~~
o
0.202 . ——
o1
‘__1R—~
0.005 oMo 0.os 0.020 n.025 0.030 o
0.018 m
SAR Report Type: RM-564

SD_SAR_0909_01
Applicant: Nokia Corporation
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Date/Time: 2009-02-26 16:56:08
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: 3-slot GPRS1900

Frequency: 1880 MHz; Duty Cycle: 1:2.8

Medium: HSL1900; Medium Notes: 20.9C

Medium parameters used: f = 1880 MHz; 0 = 1.45 mho/m; & = 38.1; p = 1000 kg/m3
Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Tilt position - Middle - BP-6MT Sony/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.914 mW/g

Tilt position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value = 22.4 V/m

Peak SAR (extrapolated) = 1.40 W/kg

SAR(1 g) = 0.799 mW/g
SAR(10 g) = 0.444 mW/g
Power Drift =-0.210 dB

Maximum value of SAR (measured) = 0.878 mW/g

mi¥¥lg
0.878
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SAR Report Type: RM-564
SD_SAR_0909_01

Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-26 17:52:41
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: 3-slot 8PSK EGPRS1900

Frequency: 1880 MHz; Duty Cycle: 1:2.8

Medium: HSL1900; Medium Notes: 20.9C

Medium parameters used: f = 1880 MHz; 0 = 1.45 mho/m; & = 38.1; p = 1000 kg/m3
Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - Middle - BP-6MT Sony/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.313 mW/g

Cheek position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value =11.0 V/m

Peak SAR (extrapolated) = 0.459 W/kg

SAR(1 g) = 0.281 mW/g
SAR(10 g) = 0.159 mW/g
Power Drift = 0.066 dB

Maximum value of SAR (measured) = 0.310 mW/g

mi¥¥fg
0.310

0.249
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0127

0.066 w

0.005

SAR Report Type: RM-564
SD_SAR_0909_01

Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
44/12



Ny

\\\\‘\”|"I'//,,
DA 7
| CC evex FINAS

. /4 < Finnish Accreditation Service
Nokia A N
MmN T117 (EN ISO/IEC 17025)

)

>>>§

Date/Time: 2009-03-01 12:44:46
Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: WCDMA1900

Frequency: 1880 MHz; Duty Cycle: 1:1

Medium: HSL1900; Medium Notes: 21.3C

Medium parameters used: f = 1880 MHz; 0 = 1.46 mho/m; & = 38.2; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - Middle - BP-6MT Sony/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.628 mW/g

Cheek position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value = 15.8 V/m

Peak SAR (extrapolated) = 0.891 W/kg

SAR(1 g) =0.574 mW/g
SAR(10 g) = 0.335 mW/g
Power Drift =-0.132 dB

Maximum value of SAR (measured) = 0.627 mW/g

m¥¥lg
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SAR Report Type: RM-564
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Date/Time: 2009-03-01 12:59:51
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: WCDMA1900

Frequency: 1880 MHz; Duty Cycle: 1:1

Medium: HSL1900; Medium Notes: 21.3C

Medium parameters used: f = 1880 MHz; 0 = 1.46 mho/m; & = 38.2; p = 1000 kg/m3
Phantom section: Left Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Tilt position - Middle, BP-6MT Sony/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.666 mW/g

Tilt position - Middle, BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value =19.0 V/m

Peak SAR (extrapolated) = 0.974 W/kg

SAR(1 g) = 0.588 mW/g
SAR(10 g) = 0.328 mW/g
Power Drift =-0.125 dB

Maximum value of SAR (measured) = 0.653 mW/g

mi¥¥lg
0.653

0.525

0.397

0.268

0.140

0012

SAR Report Type: RM-564
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Date/Time: 2009-03-01 14:26:01
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: WCDMA1900

Frequency: 1907.6 MHz; Duty Cycle: 1:1

Medium: HSL1900; Medium Notes: 21.3C

Medium parameters used: f = 1908 MHz; 0 = 1.49 mho/m; & = 38; p = 1000 kg/m3
Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - High - BP-6MT Sony/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.839 mW/g

Cheek position - High - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,
dz=5mm

Reference Value =17.3 V/m

Peak SAR (extrapolated) = 1.21 W/kg

SAR(1 g) = 0.744 mW/g
SAR(10 g) = 0.423 mW/g
Power Drift =-0.010 dB

Maximum value of SAR (measured) = 0.820 mW/g

mi¥¥lg
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SAR Report Type: RM-564
SD_SAR_0909_01
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Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: WCDMA1900
Frequency: 1880 MHz; Duty Cycle: 1:1
Medium: HSL1900; Medium Notes: 21.3C

Date/Time: 2009-03-01 13:36:24

Medium parameters used: f = 1880 MHz; 0 = 1.46 mho/m; & = 38.2; p = 1000 kg/m3

Phantom section: Right Section

DASY4 Configuration:
- Probe: ES3DV3 - SN3165
- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn793; Calibrated: 2008-04-30
- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Tilt position - Middle - BP-6MT Sony/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 0.715 mW/g

Tilt position - Middle - BP-6MT Sony/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm, dy=7.5mm,

dz=5mm
Reference Value =19.7 V/m
Peak SAR (extrapolated) = 1.08 W/kg

SAR(1 g) = 0.644 mW/g
SAR(10 g) = 0.359 mW/g
Power Drift = -0.207 dB

Maximum value of SAR (measured) = 0.709 mW/g
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SAR Report
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Date/Time: 2009-02-26 18:43:19
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: 3-slot GPRS1900

Frequency: 1909.8 MHz; Duty Cycle: 1:2.8

Medium: HSL1900; Medium Notes: 20.9C

Medium parameters used: f = 1910 MHz; 0 = 1.47 mho/m; & = 38; p = 1000 kg/m3
Phantom section: Right Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.14, 5.14, 5.14); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1449

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Cheek position - High - BP-6MT Samsung/Area Scan (51x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.930 mW/g

Cheek position - High - BP-6MT Samsung/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=7.5mm,
dy=7.5mm, dz=bmm

Reference Value =17.7 V/m

Peak SAR (extrapolated) = 1.35 W/kg

SAR(1 g) = 0.828 mW/g
SAR(10 g) = 0.475 mW/g
Power Drift = 0.001 dB

Maximum value of SAR (measured) = 0.903 mW/g

mi¥¥lg
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SAR Report Type: RM-564
SD_SAR_0909_01
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Date/Time: 2009-02-26 12:43:22
Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: GSM850

Frequency: 848.8 MHz; Duty Cycle: 1:8.3

Medium: BSL850; Medium Notes: 20.6 C

Medium parameters used: f = 849 MHz; 0 =1 mho/m; & = 52.8; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.64, 5.64, 5.64); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Body Measurement - High - BP-6MT Sony - No Accessory - Back Facing Phantom/Area Scan (41x91x1):

Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.483 mW/g

Body Measurement - High - BP-6MT Sony - No Accessory - Back Facing Phantom/Zoom Scan (5x5x7)/Cube 0:

Measurement grid: dx=7.5mm, dy=7.5mm, dz=5mm
Reference Value =12.9 V/m
Peak SAR (extrapolated) = 0.633 W/kg

SAR(1 g) =0.474 mW/g
SAR(10 g) = 0.342 mW/g
Power Drift = -0.099 dB

Maximum value of SAR (measured) = 0.509 mW/g

mi¥lg 1g/10g Averaged SAR
0.509 SAR; Zoom Sean:Vale Alomg Z, X=2, =2
0.419 04
0.329 m”
[] £ ~

0.239 !

01 : \
0.149 i I
0.059 0.005 0mo 0015 mEl 120 0.0z 0.030 0
SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-26 13:35:17
Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: GSM850

Frequency: 836.6 MHz; Duty Cycle: 1:8.3

Medium: BSL850; Medium Notes: 20.6 C

Medium parameters used: f = 837 MHz; 6 = 0.993 mho/m; & = 52.9; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.64, 5.64, 5.64); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Body Measurement - Middle - BP-6MT Sony - HS-125 - Back Facing Phantom/Area Scan (41x91x1):

Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.348 mW/g

Body Measurement - Middle - BP-6MT Sony - HS-125 - Back Facing Phantom/Zoom Scan (5x5x7)/Cube 0:

Measurement grid: dx=7.5mm, dy=7.5mm, dz=5mm
Reference Value =12.0 V/m
Peak SAR (extrapolated) = 0.426 W/kg

SAR(1 g) = 0.322 mW/g
SAR(10 g) = 0.237 mW/g
Power Drift =-0.016 dB

Warning: Maximum averaged SAR over 10 g is located on the boundary of the measurement cube. This cube might not incorporate the absolute averaged
SAR. Please consider a refinement of the Area Scan measurement.
Maximum value of SAR (measured) = 0.341 mW/g

mi¥¥fg
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SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Date/Time: 2009-02-25 13:33:47
Test Laboratory: TCC Nokia

Type: RM-564; Serial: 004401/10/559039/8

Communication System: WCDMA850

Frequency: 846.6 MHz; Duty Cycle: 1:1

Medium: BSL850; Medium Notes: 20.5 C

Medium parameters used: f = 847 MHz; 6 = 0.999 mho/m; & = 52.9; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131; Probe Notes:

- ConvF(5.68, 5.68, 5.68); Calibrated: 2008-04-22

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 172

Body Measurement - high - BP-6MT Sony - No Accessory - Back Facing Phantom/Area Scan (41x91x1):

Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.467 mW/g

Body Measurement - high - BP-6MT Sony - No Accessory - Back Facing Phantom/Zoom Scan (5x5x7)/Cube 0:

Measurement grid: dx=7.5mm, dy=7.5mm, dz=5mm
Reference Value =12.3 V/m
Peak SAR (extrapolated) = 0.571 W/kg

SAR(1 g) = 0.443 mW/g
SAR(10 g) = 0.326 mW/g
Power Drift = 0.007 dB

Maximum value of SAR (measured) = 0.467 mW/g

mlg
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SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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Test Laboratory: TCC Nokia

Type: RM-564; Serial: 004401/10/559039/8

Communication System: WCDMA850
Frequency: 835 MHz; Duty Cycle: 1:1
Medium: BSL850; Medium Notes: 20.5 C

Date/Time: 2009-02-25 13:09:07

Medium parameters used: f = 835 MHz; 0 = 0.993 mho/m; & =52.9; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:
- Probe: ES3DV3 - SN3131; Probe Notes:

- ConvF(5.68, 5.68, 5.68); Calibrated: 2008-04-22

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 172

Body Measurement - Middle - BP-6MT Sony - HS-125 - Back Facing Phantom/Area Scan (41x91x1):

Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.325 mW/g

Body Measurement - Middle - BP-6MT Sony - HS-125 - Back Facing Phantom/Zoom Scan (5x5x7)/Cube 0:

Measurement grid: dx=7.5mm, dy=7.5mm, dz=5mm

Reference Value =11.4 V/m
Peak SAR (extrapolated) = 0.396 W/kg

SAR(1 g) = 0.308 mW/g
SAR(10 g) = 0.226 mW/g
Power Drift = 0.017 dB

Warning: Maximum averaged SAR over 10 g is located on the boundary of the measurement cube. This cube might not incorporate the absolute averaged

SAR. Please consider a refinement of the Area Scan measurement.
Maximum value of SAR (measured) = 0.324 mW/g
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Date/Time: 2009-02-26 14:12:26
Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: GSM850

Frequency: 848.8 MHz; Duty Cycle: 1:8.3

Medium: BSL850; Medium Notes: 20.6 C

Medium parameters used: f = 849 MHz; 0 =1 mho/m; & = 52.8; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3131

- ConvF(5.64, 5.64, 5.64); Calibrated: 2009-02-12

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn555; Calibrated: 2008-11-07

- Phantom: SAM 1; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Body Measurement - High - BP-6MT Samsung - No Accessory - Back Facing Phantom/Area Scan (41x91x1):

Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.259 mW/g

Body Measurement - High - BP-6MT Samsung - No Accessory - Back Facing Phantom/Zoom Scan (5x5x7)/Cube

0: Measurement grid: dx=7.5mm, dy=7.5mm, dz=5mm
Reference Value =11.1 V/m
Peak SAR (extrapolated) = 0.330 W/kg

SAR(1 g) = 0.244 mW/g
SAR(10 g) = 0.178 mW/g
Power Drift = 0.145 dB

Warning: Maximum averaged SAR over 1 g is located on the boundary of the measurement cube. This cube might not incorporate the absolute averaged SAR.
Please consider a refinement of the Area Scan measurement. Maximum averaged SAR over 10 g is located on the boundary of the measurement cube. This
cube might not incorporate the absolute averaged SAR. Please consider a refinement of the Area Scan measurement.

Maximum value of SAR (measured) = 0.260 mW/g

mi¥¥lg
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SAR Report Type: RM-564
SD_SAR_0909_01
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Date/Time: 2009-02-27 14:21:28
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: 3-slot GPRS1900

Frequency: 1909.8 MHz; Duty Cycle: 1:2.8

Medium: BSL1900; Medium Notes: 20.8C

Medium parameters used: f = 1910 MHz; 0 = 1.55 mho/m; & = 52.1; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.23, 5.23, 5.23); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Body Measurement - High - BP-6MT Sony - No Accessory - Back Facing Phantom/Area Scan (41x91x1):

Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.494 mW/g

Body Measurement - High - BP-6MT Sony - No Accessory - Back Facing Phantom/Zoom Scan (5x5x7)/Cube 0:

Measurement grid: dx=7.5mm, dy=7.5mm, dz=5mm
Reference Value = 16.7 V/m
Peak SAR (extrapolated) = 0.696 W/kg

SAR(1 g) = 0.447 mW/g
SAR(10 g) = 0.283 mW/g
Power Drift = -0.045 dB

Maximum value of SAR (measured) = 0.477 mW/g

m¥¥lg
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SAR Report Type: RM-564
SD_SAR_0909_01
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Date/Time: 2009-02-27 14:00:34
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: 3-slot GPRS1900

Frequency: 1880 MHz; Duty Cycle: 1:2.8

Medium: BSL1900; Medium Notes: 20.8C

Medium parameters used: f = 1880 MHz; 0 = 1.53 mho/m; & = 52.1; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.23, 5.23, 5.23); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Body Measurement - Middle - BP-6MT Sony - HS-125 - Back Facing Phantom/Area Scan (41x91x1):

Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.488 mW/g

Body Measurement - Middle - BP-6MT Sony - HS-125 - Back Facing Phantom/Zoom Scan (5x5x7)/Cube 0:

Measurement grid: dx=7.5mm, dy=7.5mm, dz=5mm
Reference Value = 15.8 V/m
Peak SAR (extrapolated) = 0.676 W/kg

SAR(1 g) = 0.438 mW/g
SAR(10 g) = 0.275 mW/g
Power Drift = -0.041 dB

Maximum value of SAR (measured) = 0.474 mW/g
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SAR Report Type: RM-564
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Date/Time: 2009-02-27 12:01:51
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: WCDMA1900

Frequency: 1907.6 MHz; Duty Cycle: 1:1

Medium: BSL1900; Medium Notes: 20.8C

Medium parameters used: f = 1908 MHz; 0 = 1.55 mho/m; & = 52.1; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.23, 5.23, 5.23); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Body Measurement - High - BP-6MT Sony - No Accessory - Back Facing Phantom/Area Scan (41x91x1):

Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.432 mW/g

Body Measurement - High - BP-6MT Sony - No Accessory - Back Facing Phantom/Zoom Scan (5x5x7)/Cube 0:

Measurement grid: dx=7.5mm, dy=7.5mm, dz=5mm
Reference Value = 15.1 V/m
Peak SAR (extrapolated) = 0.581 W/kg

SAR(1 g) =0.379 mW/g
SAR(10 g) = 0.240 mW/g
Power Drift = 0.028 dB

Maximum value of SAR (measured) = 0.405 mW/g

mi¥¥lg
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SAR Report Type: RM-564
SD_SAR_0909_01
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Date/Time: 2009-02-27 11:33:36
Test Laboratory: TCC Nokia

Type: RM-424; Serial: 004401/10/409383/2

Communication System: WCDMA1900

Frequency: 1880 MHz; Duty Cycle: 1:1

Medium: BSL1900; Medium Notes: 20.8C

Medium parameters used: f = 1880 MHz; 0 = 1.53 mho/m; & =52.1; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.23, 5.23, 5.23); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Body Measurement - Middle - BP-6MT Sony - HS-125 - Back Facing Phantom/Area Scan (41x91x1):

Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.386 mW/g

Body Measurement - Middle - BP-6MT Sony - HS-125 - Back Facing Phantom/Zoom Scan (5x5x7)/Cube 0:

Measurement grid: dx=7.5mm, dy=7.5mm, dz=5mm
Reference Value = 14.2 V/m
Peak SAR (extrapolated) = 0.531 W/kg

SAR(1 g) = 0.342 mW/g
SAR(10 g) = 0.217 mW/g
Power Drift = -0.024 dB

Maximum value of SAR (measured) = 0.365 mW/g

m¥¥lg
0.365

0.295

0.225

0.156

0.086

0.016

SAR Report Type: RM-564
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Date/Time: 2009-02-27 14:36:02
Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409383/2

Communication System: 3-slot GPRS1900

Frequency: 1909.8 MHz; Duty Cycle: 1:2.8

Medium: BSL1900; Medium Notes: 20.8C

Medium parameters used: f = 1910 MHz; 0 = 1.55 mho/m; & = 52.1; p = 1000 kg/m3
Phantom section: Flat Section

DASY4 Configuration:

- Probe: ES3DV3 - SN3165

- ConvF(5.23, 5.23, 5.23); Calibrated: 2008-04-23

- Sensor-Surface: 4mm (Mechanical Surface Detection (Locations From Previous Scan Used))Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE4 Sn793; Calibrated: 2008-04-30

- Phantom: SAM 3; Type: Twin SAM 040 (A; Serial: TP-1179

- Measurement SW: DASY4, V4.7 Build 55; Postprocessing SW: SEMCAD, V1.8 Build 176

Body Measurement - High - BP-6MT Samsung - No Accessory - Back Facing Phantom/Area Scan (41x91x1):

Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.519 mW/g

Body Measurement - High - BP-6MT Samsung - No Accessory - Back Facing Phantom/Zoom Scan (5x5x7)/Cube

0: Measurement grid: dx=7.5mm, dy=7.5mm, dz=5mm
Reference Value =16.2 V/m
Peak SAR (extrapolated) = 0.716 W/kg

SAR(1 g) = 0.466 mW/g
SAR(10 g) = 0.294 mW/g
Power Drift = 0.117 dB

Maximum value of SAR (measured) = 0.494 mW/g

mi¥lg 1g/10g Averaged SAR
0.494 SAR; Zoom Sean:Vale Alomg Z, X=2, =2
R
0.400 .
0.305 :
[-] 5
0.211 o
o =]
0.116 o ]
0.022 0.005 0mo 0015 mU 120 0.0z 0.030 0
SAR Report Type: RM-564
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APPENDIX C: CONDUCTED AVERAGE POWER MEASUREMENTS FOR WCDMA AND HSUPA

Test Laboratory: TCC Nokia
Type: RM-564; Serial: 004401/10/559021/6

C.1. WCDMAS850 Test results

Average power

Ch/ f [MHZ] P [dBm]
4133 /826.6 22.63
4175/ 835.0 22.51
4232 [/ 846.4 22.55
(.2. HSUPA850 Test results
Average power
P [dBm]
Ch/f[MHz] | Subtest mode | Subtest mode | Subtest mode | Subtest mode | Subtest mode
1 2 3 4 5
4133 /826.6 19.92 18.28 20.54 19.26 20.06
4175/ 835.0 19.44 18.05 20.32 19.29 19.58
4232 / 846.4 19.86 19.33 20.29 19.32 19.77
Test Laboratory: TCC Nokia
Type: RM-424; Serial: 004401/10/409438/4
(.3. WCDMA1900 Test results **
Average power
Ch/ f[MHZ] P [dBm]
9263/ 1852.6 23.31
9400/ 1880.0 23.07
9537 /1907.4 23.24
C.4. HSUPA1900 Test results **
Average power
P [dBm]
Ch /f[MHz] Subtest mode | Subtest mode | Subtest mode | Subtest mode | Subtest mode
1 2 3 4 5
9263 / 1852.6 19.37 19.42 20.57 19.63 19.19
9400/ 1880.0 19.03 18.40 20.32 19.24 18.97
9537 /1907.4 19.99 18.77 20.67 19.76 20.15

** power data duplicated from Salo_SAR_0909 08 fro RM-424 / FCCID: LJPRM-424 / ICID: 661E-RM424

SAR Report
SD_SAR_0909_01

Applicant: Nokia Corporation
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Calibration Laboratory of Sohwelzerischer Kalibrisrdlenst
Schmid & Partner Service suisse d'étalonnage
Engineerning AG Servizio svizzero di taraturs

Swigs Calibration Service

Zeughausstrasse 43, 8004 Zurich, Switceriand

Accradited by the Swiss Accredialion Servica [SAS) Accreditation Mo.: SCS 108
The Swiss Accreditation Service is one of the signatories 1o the EA
Multilateral Agr 1t for the recognition of calibration certificates

This calibration certificate documents the traceabiity 1o national standards, which realize the physical units of measunements (S1).
Tha measuraments and the uncenainties wilh confidencs probabiity ane given on the following peges and ane pan of T cerbificats.

All calivrationg have baan conduciad in the closed laboratory faciity: smvronmant lemperature: (22 = 3]°C and humidity < 70%.

Calibraton Equipmeant used (MATE criticsl for calibeation)

Pimary Standards __|os Cal Dats (Cartficate Mo ) o Schoduled Calbeation ]
Porams mater E44198 GE41200874 1-Apr-08 [No, 217-00788) Apr-00
Power sansor E44124 MY4 1408277 1-Apr-08 (Mo, 217-00788) ApeD8
Powir sensor E44124 MY A BBORT 1-Ape-08 [Wo. 217-00788) Apr-08
Redarance 3 dB Attenwator Sh: B5054 [3e) 1-Jul-08 (Mo, 217-00865) Juil-0
Refarance 20 d8 Alleneslor SN: S5088 (206) 31-Mar-08 (Ne. 217-00T8T) Apr-00
Feelarence 30 d8 Atenuater SN 55128 (300) 1-Jul-08 [Mo. 217-00868) Jul-08
Refarsnce Probe ESI0VZ SN 3003 2-Jan-09 [Mo. ES3-3013_Jlan09) Jan-10
DAE4 SN 680 9-5ep-08 (Mo. DAE4-860_Sep08) Sap-08
Secondary Standards o * Check Date (in hausa) Schadulad Check
RF genarator HP BE450 US3842U01700 4-Aug-88 (in house check Dict-07) In houss chack: Oct-00
Matwork Analyzer HP BT53E US3TIB0SA5 18-0c4-01 {in houss chack Oct-08) I house check: Oct-09
Callbrated by:
Approvad by

Issusd: Fabruary 12, 2000
_This calibration cedificate shall not be reproduced axcapt in full wilhoul written approval of the llbmm.

Cenificale No: ES3-3131_Feb0g Page 10f 9
SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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ES3DWV3 §N:3131 February 12, 2009

Conversion Factor Assessment

f = 900 MHz, WGLS R3 (head) f= 1810 MHz, WGLS R22
. 40 300, —— |
I 1
A0

E E 20,0

~ 25— —

: :

g 20 3 150

= 1B E

< £ 100

1.0
0.5 4

0.0 |

z[mm]

—@— Analytical  —0— Measuremanis

{head)

{[MHz] Validity [MHz]®  TSL  Permittivity Conductivity Alpha Depth  ConvF Uncertainty

900  £50/+100 Head 41.5%5% 097:5% 068 147 570 +11.0% (k=2)

1810 *50/%100 Head 40.0%5% 1.40 % 5% 038 163 486 =11.0% (k=2)

1952 250/ £ 100 Head 40.0+5% 1.40+5% 047 148 466 +11.0% (k=2)

2450 £ 507+ 100 Head 392+5% 1.80%5% D42 174 433 = 11.0% (k=2)

900  +50/+100 Body 55.0x5% 1.05%5% o0& 126 EE4  *11.0% (k=2)

1810 =50/ =100 Body 53.3x5% 1.52:5% 048  1.37 485 +11.0% (k=2)

1950 #5017+ 100 Body 53325% 1.52:25% 045 146 481 +11.0% (k=2)

2450  £50/+100 Body S27+5%  1.95% 5% 0.8a 108 308 +11.0% (k=2)

£ The validity of £ 100 MHz only applies for DASY v4.4 and higher (ses Page 2). The wncertalnty is tha RSS

of tha ConvF uncartainty at calibration frequency and the uncertainty for the indicated freguency band.

Canificata No: ES3-3131_Feb09 Page Bof9

SAR Report Type: RM-564
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Calibration Laboratory of

Schmid & Partner

Engineering AG
Zsughaussirasse

, B004 Zurich, Swilzeriand

Accradited by the Swiss Acceaditation Sarvica (SAS)
Tha Swiss Accreditation Servce s one of the signataries to the EA
Multilateral Agreemaent for the recognition of calibration certificates

e

g .
B e
kel ™

S
c
S

Schweizerischer Kallbrierdlenst
Service suisse délalonnage
Senvizio svizero di taraturs
Swiss Calibration Service

Accreditation No.; SCS 108

Cartificate No: ES3-3165_Apr08

Calibration date:

Condition of the calbrated e IR TOlGrance |

Thes calibration cartificate docurments the fraceab@ty to nalional stendards, which realize the physical units of measuraments (S0}
T maasurements and the uncartainties with confidence probability are ghvan on the following pages and ane part of the cerificata

Al callbrations have been conductad in the cloasd aboratory Iaciity: environment temperature (22 = 31*C and humidity < T0%.

| Calibration Equipment used (METE critical for calibration)

Primary Standards __ foe
Power meier E44138 GE41 293874
Power sensor E441 248, MY 41485377
Power sensor E44124 MY 41498067
Reterance 3 dB Attanuasor SM: 55054 (30)
Reference 20 d8 Ablsnuator Ei- BEHAE [20b)
Reforance 30 d8 Atenualor SN: 55128 (30b)
Referance Proba E230V2 8N: 2012
DAE4 Sh- 880
Secondary Standards e
RF genarator HP BG48C US3I842001 700
Natwork Analyzer HF 8753E LUB3T390585
Mame
Calibrated by: Katla Pokowic
Approved by

Cal Date (Cenfficats Mo.)
1-Apr-08 {No. 217-D0TES)
1-Apr-08 (No. 217-00TE8)
A-Apr-08 (No, 217-00758)
B-Aug-OT (Mo, 217-00719)
3 -Mar-08 (Mo, 217-00787)
B-hug-07 (No. 217-00720)

2-Jar-08 (No. ES3-3013_Jan0B)

3-5ap-07 (No. DAE4-560_Sepl?)

Check Date (in houss)

Schadulad Calibration
Apr-08

Ar-08

FApr-09 |
Aug-08
Apt-0E
Aung-08
Jan-08
Sep-08

Scheduled Check

A-Aug-99 (in house check Oot-07

18-0ck01 (in housa check Oat-07)

Function

Technical Manager

[ This calibration cerificate shafl not be reproduced excepl in full without weitten approval of the laboratony

in house check: 0c-00
In house check: Oci-08

Signatune

Certificale Mo E53-3165_Apr08 Page 1of 8

SAR Report
SD_SAR_0909_01
Applicant: Nokia Corporation
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ES3DV3 SN:3165 April 23, 2008
Conversion Factor Assessment
| =900 MHz, WGLS R3 [head) | f= 1810 MHz, WGLS R22 (head)
A E 30.0
_ T 25.0
| % 200
E 5.0
E
|
2.0
0.0 - -
(1] 10 20 30 40
z[mm]
r—iva_wwmlr —— hbaw-emmta_ | —— Analwucll —;malurﬂm1s
{[MHa) Vaiidity (MHz)®  TSL Permittivity _Conductivity _ Alpha_Depth __ConvF Uncertainty
800 + 50+ 100 Head 41.5+5% 087 £5% 0,84 120 6823 :1M.0% {k'?}
1810 =50/ 100 Hoad 400£8% 1.40:5% 093 113 514 £11.0% (k=2)
1850 + 50 / + 100 Head 40.0%5% 1.40 + 5% 0.88 117 487 +11.0% (k=2)
2450 + 50 /% 100 Haad 30.2+5% 1.80%5% 0.79 1.24 457 +11.0% (k=2)
2600 + 50/ £+ 100 Head 39.0 + 5% 1.86 £ 5% 0.73 .30 449 £ 11.0% (k=2)
a00 4504100 Body 550+5% 1.05+5% 100 1.14 575 £ 11.0% (k=2)
1810 + 50/ ¢ 100 Body 53325% 152+5% 0.97 1.12 523 £11.0% (k=2)
1950 £ 50/ 100 Body 533:5% 1.52+5% 078 128 496 11.0% (k=2)
2450 +80/+100 Body B52.7 +5% 1.95 4+ 5% 063 150 424 £ 11.0% (k=2)
2600 =50/%100 Eﬂd}' B25+46% 2168+5% 0.70 144 407 = 11.0% (k=2)

© Tha validity of + 100 Mz only spplies for DASY vl 4 snd higher (ses Page 2). The uncertsinty Is the RSS
of tha ConvF uncartsinty ot calibration frequancy and the uncertainty for the indicated frequency band.

SAR Rej
SD_SAR
Applica

Cartificate No: ES3-3165_Apr08

Pageof®

IM-564
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APPENDIX E: RELEVANT PAGES FROM DIPOLE VALIDATION KIT REPORT(S)

SAR Report Type: RM-564
SD_SAR_0909_01
Applicant: Nokia Corporation Copyright © 2009 TCC Nokia

66/72



R

T S O
SN
CC it FINAS

fi ||\\‘\

Nokia z f/\\\ S Finnish Accreditation Service

“Dufr W T117 (EN ISO/IEC 17025)

Calibration Laboratory of
Schmid & Partner

Engineering AG
Toughaussirazse 43, 8004 Zurich, Switzerland

Schweizerischer Kalibrierdienst
Sarvice suisse d'étalonnage
Servizio svizzero di taratura
Swiss Calibration Service

Accredited by the Swiss Federal Office of Metrology and Accreditation Accreditation No.: SCS 108
The Swiss Accradilation Service is one of the signatories to the EA
Multilateral Agreement for the recognition of calibration certificates

Cliant MNokia Salo TCC ' Cortificate Neo: DB3ISV2-480_May07

|GAUBM“ON CERTIFICATE

Object DB3IsV2 - SN: 480

Calibration procedure(s) QA CAL-05.vB
Calibration procedure for dipole validation kits

| Calbration date: May 21, 2007
Candition of fhe calibrated item | Tolarance

Thic calibration centlficate documents the traceability to nafional standards, which realize the physical units of measuremenis (31).
The measurements and the Uncertainties with confidence probability are given on the follwing pages and are part of the certificate:

Al calibrations have been conducted in the cosed laboratory Facility: environment temperature (22 £ 3)°C and humidity < T0%.

Calibration Equipment used (M&TE critical for calibration)

Primary Standards 10 # Gl Oate (Calibrated by, Cenificate No.) Scheduled Calibeation
Power metar EPM-4424 GB3ATA80T04 03-0ct-D6 (METAS, No. 217-00608) Oct-07
Power sensor HP 84814 US3T2027E3 03-0ct-06 (METAS, No. 217-00608) Oct-07
Reference 20 4B Altenuator SN 5086 (20g) 10-Ausg-06 (METAS, Mo 217-D0581) Aug-07
Refenence 10 d8 Atenuator SM: 5047.2 {10r) 10-Aua-06 (METAS, Mo 217-D0581) hug-07
Reference Probe ETADVE (HF) SN 1807 18- 0ct-06 {SPEAG, Mo, ET3-1507_Oct08) Ocl-07
DAE4 SN 601 30-Jan-07 [SPEAG, No. DAE4-501_Jan0T) Jan08

| Secondary Standards L 1D # Check Date {in howse} _ Scheduled Chesk
Power sensor HP 84814 Y4 082317 18-00t-02 (SPEAG, in house check Oct-05) In house check: Ock-07
RF generator Agilent E44218 MY 41000675 11-May-05 (SPEAG, in house chack Nov-05) In house chack: Now-07
Metwork Anahyzer HP B7S3E USITID0EES 54208 18-0ct-01 (SPEAG, in house check Oot-06) In house check: Oc2-07

Hame Function Signatura

Calitrated by: Waroal Fenr Lsboratory Technician —

Approved by Katja Poikgvic Tachnical Manager ’é‘ E: #

issued: May 30, 2007

This caiibration cenificate shall not be reproduced except In full without wrillen approval of the Rboratary.

;rr.iﬂcal.e Mo: DE3SW2-480 _MayOT - Papge 1 of 9 N
SAR Report Type: RM-564
SD_SAR_0909 01

Applicant: Nokia Corporation Copyright © 2009 TCC Nokia
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DASY4 Validation Report for Head TSL
Date/Time: 21.05.2007 15:29:18

Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole 835 MHz; Type: D835V2; Serial: D835V2 - SN:480

Communication System: CW; Frequency: 835 MHz;Duty Cycle: 1:1

Medium: HSL 200 MHz;

Medium parameters used: f = 835 MHz; o = 0.9 mho/m; €, = 41.6; p = 1000 kg/m®
Phantom section; Flat Section

Measurement Standard: DASY4 (High Precision Assessment)

DASY4 Configuration:
s Probe: ET3I0VE - SN1507 (HF); ConvF(6.09, 5.09, §.08); Calibrated: 19,10.2008
«  Sensor-Surface: 4mm (Mechanical Surface Detection)
» Electronics: DAE4 SnB01; Calibrated: 30.01.2007
& Phantom: Flat Phantom 4.901; Type: QDOO0P49A44; ;
+  Measurement SW: DASY4, V4.7 Build 53; Postprocessing SW: SEMCAD, V1.8 Build 172

Pin = 250 mW: d = 15 mm/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5Smm, dy=5mm, dz=3mm

Reference Value = 54.7 V/m; Power Drift = 0.003 dB

Peak SAR (extrapolated) = 3.28 Wikg

SAR(1 g) = 2.29 mW/g; SAR(10 g) = 1.5 mWig

Maximum value of SAR {(measured) = 2.47 mWig

dB
0.000

-7.80

-10.4

-13.0

0 dB = 2. 47mWig

Ceriificate Mo: DBISVE-4B0_May07 Page & of 9

SAR Report Type: RM-564
SD_SAR_0909_01
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DASY4 Validation Report for Body TSL
Datae/Time: 21.05.2007 12:35:17

Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole B35 MHz; Type: D835V2; Serial: DB35V2 - SN:480

Communication System: CW; Frequency: 835 MHz;Duty Cycle: 1:1

Medium: MSLO00:

Medium parameters used: f = 835 MHz; o = 0.98 mho/m; g, = 5§3; p = 1000 kg/m®
Phantom section: Flat Section

Measurement Standard: DASY4 (High Precision Assessment)

DASY4 Configuration:
« Probe: ETIDVE - SN1507 (HF); ConvF{5.75, 5.75, 5.75); Callbrated: 19.10.2006
s Sansor-Surface: 4mm (Mechanicsl Suface Dedectian)
* Electronics: DAE4 Sn601; Calibrated: 30.01.2007
= Phantom: Flat Phantom 4.91; Type: QDO00P48AA; ;
*  Measurement SW: DASY4, V4.7 Build 53; Postprocessing SW: SEMCAD, V1.8 Bulld 172

Pin = 250mW, d = 15mm/Zoom Scan (7x7x7)/Cube 0:
Measurement grid; dx=5mm, dy=5mm, dz=5mm

Reference Value = 54.8 VW/m; Power Drift = 0.013 dB

Peak SAR (extrapolated) = 3.45 Wikg

SAR(1 g) = 2.48 mW/g; SAR(10 g) = 1.65 mWig

Maximum value of SAR (measured) = 2.69 mWig

o8
r] p.oan

=120

0 dB = 2.69mWg

Cerdificate Mo: DEISV2I-480_Mayd7 Page & of 9
SAR Report

SD_SAR_0909_01

Applicant: Nokia Corporation

Type: RM-564

Copyright © 2009 TCC Nokia
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Calibration Laboratory of

Schmid & Partner
Engineering AG

Zeughaussirasse 43, 8004 Zurich, Switzerland

Accredited by the Swiss Accreditation Service (SA5)
Tha Swisa Accreditation Servics is one of the signatories to tha EA
Muititateral Agreement for the recognition of calibratlon certiflcates

Client

Nokia Salo TCC

Schwelzerischer Kalibrierdienst
Sarvice sulsse d'étalonnage
Sarvizio svicrers di taratura
Swiss Calibralion Service

Accreditation No.: SCS 108

Certificate No:

D1900V2-5d030_.Jan0s

ICALIBRATION £EH;FIHCATE

Diject

)

Calibrsion rlrnd:eb:illrﬂ-;s:l

1"[3'15130"-."2 - 5N: 53030

A CAL-05.7

Calibration procedure for dipole validation kits

January 29, 2008

In Tolerance

Cafibration Equipment usad (M&TE crilical for catibration)

l.d.ll calibrations have baan conductad in the clasad laboratony facility: emdironmant temperahors (22 = 350 and humidity < 70

This calibration cartifeaie Gocrmends e iraceablling 1o nationg| standards, which reakze the physical units of measwaments {31)
The measuremants and e uncertainties with confidence probabiliy are given on the tollowing pages and are part of the cenificate

Promeary Standards E!EI L] Cal Date (Calibrated by, Ceriificate Mo} Scheduled Calibrition
Power meter EF M-1424 CEATAB0T0E Q40107 (METAS, No. 21700736 Oct-08

Fower sensor HF 84814 LS3raaaTis Od-Ciet-07 (METAS, Mo, 217-00736) Ogt-08

Refarence 20 dB AHenustos Shi= 508G (200) O7F-Aug-07 (NETAS, Mo 217-00718) Aupg-08
| Retarance 10 dB Attnussor ShE 50472 (10 07-Aug-07 (METAS, Mo 217-00718) Aug-08

Redatance Proba ET30OVE (HF) Sz 1507 26-0n-07 (SPEAG, Mo ET3-15407 _Octlr) Ored-08

Daga SN B0 3-lan-08 (SPEAG, No. DAE4-601_tanDR) Jan-08

Secondary Standards: | oo Check Date {in house) Scheduled Cnieck
Power sensar HP B4814A | Mvdrpaza7 18-Crel-Q2 (SPEAG, I nguse gnecs O6t-07 ) o MOUEE crecd. Ocl-08
AF generator RES SMT-08 100008 A-Aug-0 (EPEAG, in house cheack Oct-07) I hpuse chegk; Dc-08
Matwork Anahyzer HP §753E LISa7300585 4206 15-Dcv-01 {SPEAG, M house chack Oct-07) In house check: Oc-08

Marne Function Sugnadure

Calibrated by: Mike: Moifi Labaoratany Technician 1—-1{ ML
Approved by: Katja Pokovic Tachnical Manager

This calibration certificate shall not bo reproduced sxcept In full without written aporoval of the labaratary,

SRR

Izsued: January 30, 2008

Cerificate No: D1900V2-54030_Janda
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DASY4 Validation Report for Head TSL
Date/Time: 29.01.2008 14:30:03

Test Laboratory: SPEAG, Zurich, Swirzerland
DUT: Dipole 1900 MHz; Type: D190V 2; Serial: D190V - SN:5d030

Communication System: CW; Frequency: 1900 MHz; Duty Cycle: 1:1

Medium: HS1. 1710 BB; )
Medium parameters used: f = 1900 MHz; o = | 46 mho/m; & = 38.5; p = ) icg.’m"‘
Phantom section; Flat Section

Measurement Standard: DASY 4 (High Precision Assessment)

DASY4 Configuraton:
&  DProbe: ETADYA - SN130T (HF):; Convli4 86, 4 86, 4.86); Calibeated: 26.10.2007
®  Sensor-Surface: dmm (Mechamcal Surface Detection)
#  Elecironics: DAE4 Sod0|; Calibrased: 03,01 2008
&  [Phantom: Flat Phantom 5.0 {front), Type: QUDO00PS0AS

& Measurernant 8W: DASYS, VAT Build 55 Postprocessing SW: SEMCAD, V1.8 Buld 172

Pin = 250 mW; d = 10 mm/Zoom Scan (Tx7x7/Cube 0:
Measurement grid: dx=5mm, dv=5mm, dz=5mm

Reference Value =938 Vim; Power Drift = 0.021 dB

Peak SAR (extrapolated) = 15.0 Wikg

SAR(1 g) = 1.2 mW/ig; SAR(ID g =53 mW/g

Maximum value of SAR (measured) = 11.5 mW/g

dB
n.oon

A.00

-8.00

-12.0

-16.0

-20.0

1 dB = | 1.5mW/a
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DASY4 Validation Report for Body TSL
Date/Time; 22.01.2008 14:15:36

Tesl Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole 1900 MHz; Type: D1900V2; Serial: Di%00V2 - SN:54030

Communication System: CW; Freguency: 1900 MHz; Duty Cycle: 1:1

Medium: MSL U10 BB;

Medium paramcters used: = 1900 MHz; o= 1.54 mho/m; & = 53.1; p = 100 kg."m?’
Phantom section: Flat Section

Measurement Standard: DASY4 {High Precision Assessment)

DASY4 Configuration:
*  Probe: ETADVE - SN1507 (HF), ConvFd 48, 4 48, 4.48); Calibraed: 26. 102007
®  Senszor-Surface: dmm {Mechanical Surface Detection)y
®»  Elecrronics: DAE4 Sp801; Calibrated: 03,01, 200&
& Phantom: Flst Phantom 5.0 thack); Type: QDOODPSOAA

& Messuremend SW: DASYS, V4.7 Buoild 535; Postprocessing SW: SEMCAD, VILE Buikd [72

Pin = 250 mW; d = 10 mm/Zoom Sean (7x7x7)yCube 0:
Measurement grid: dx=5mm, dy=5mim, dz=5mim

Reference Value = 904 Vim; Power Drift = -0.023 dB

Peak SAR (extrapolated) = 16.6 W/kg

SAR(L g) = 9.62 mW/g; SAR(10 g) =51 mW/g

Maximum value of SAR (measured) = 10.9 mW/g

dB
n.onon

-3.60

-1.20

-10.8

-14.4

0dB = 109mWig
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